

Appendix A

BSI Product Service
Maylands Avenue
Hemel Hempstead
Herts
HP2 4SQ



Summary of Report No 262/7295837

Date 27th March 2009

Insulating glass units
Moisture penetration results according to BS EN 1279 part 2 : 2002

For details, see the test report

Company: Name: **PT Empire Glass Design**
Address: **JL Daan Mogot 11**
No 100 M & N Komp Indo
Jakarta - Ruko 11510
Indonesia

Plant: Name: **PT Empire Glass Design**
Address: **JL Daan Mogot 11**
No 100 M & N Komp Indo
Jakarta - Ruko 11510
Indonesia

System description, file number: **INSULATED GLASS UNIT EN1279**

Product Name: **Plain units**

Average Moisture Penetration Index = 15.72% Specified (max) = 16.0%
Maximum Moisture Penetration Index = 20.16% Specified (max) = 25.0%

Note: Comparisons of the moisture penetration indices of different insulating glass unit systems are meaningless.

A handwritten signature in black ink, appearing to read 'F Merrison'.

F Merrison
Laboratory Manager